
 
 
 
 
 
 
Desalination and Water Purification Research  
and Development Program Report No. 148 
 
 

Halfway Wash Water Treatment  
Pilot Study 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

U.S. Department of the Interior  
Bureau of Reclamation   
  August 2006 
 



REPORT DOCUMENTATION PAGE Form Approved 
OMB No. 0704-0188 

Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and maintaining the data 
needed, and completing and reviewing this collection of information.  Send comments regarding this burden estimate or any other aspect of this collection of information, including suggestions for reducing this 
[...]
 11 Recovery and Rejection ............................................................ 29 
 12 NF Feed, Product and Concentrate Conductivity ..................... 30 
 13 NF Week 1 Flows ..................................................................... 31 
 14 NF Week 1 Pressures ................................................................ 32 
 15 NF Week 2 Flows ..................................................................... 33 
 16 NF Week 2 Pressures ................................................................ 34 
 17 NF Flows During Scaling of Second Stage .............................. 35 
 18 Pressures During NF Scaling of the Second Stage ................... 36 
 19 Flows During Stable NF Operation at 50% Recovery  
   with One Stage.................................................................... 37 
 20 Pressures During Stable NF Operation at 50% Recovery  
   with One Stage.................................................................... 38 
 21 RO Flow Data ........................................................................... 41 
 22 RO Recovery and Rejection...................................................... 42 
  23 RO Pressure Data...................................................................... 43 



viii 

List of Figures (continued) 
Figure                                                                                                                                           Page 
 

 24 RO Conductivities..................................................................... 44 
 25 RO System Pressure Differences Across First and Second  
   Half of the System .............................................................. 45 
 26 Comparison of RO and NF Permeate Composition.................. 48 
 27 Calcium Sulfate Precipitation Rate from NF Concentrate........ 51 
 28 Calcium Sulfate Precipitation Rate from Reverse 
   Osmosis Concentrate .......................................................... 51 
 29 Conventional Pretreatment with RO......................................... 53 
 30 Ozonation/Filtration with RO Using Concentrate  
   Precipitation and Recycle ................................................... 53 
 
 

 



ix 

Acronyms and Abbreviations 
CG-1 Collector Gallery No.1 

DI de-ionized water  

EPA U.S. Environmental Protection Agency 

ft2 square feet 

g gram 

g/ft2 grams per square feet 

g/L grams per liter 

gal/week gallons per week 

HR high range 

kg kilogram 

kgal 1,000 gallons 

kPa kilo pascals—unit of pressure (see metric conversion table) 

L liter 

L/min liters per minute 

LMI brand of chemical feed pump 

LR low range 

LSI langelier saturation index 

M molar 

MCL maximum contaminant level 

MDH Minnesota Department of Health 

mg milligram 

mg/L milligram per liter 

Mgal/d million gallons per day 

mL milliliter 

mL/L milliliters per liter 

mS/cm millisiemens per centimeter—measure of conductivity 

mV millivolt 

NF nanofiltration 

NTU nephelometric turbidity unit 



x 

Acronyms and Abbreviations (continued) 
 
ORP oxidation reduction potential 

pH -Log 10 of hydrogen concentration 

ppm parts per million 

psi pounds per square inch 

Reclamation Bureau of Reclamation 

RO reverse osmosis 

SDI silt density index 

SLC Type of programmable logic controller (PLC) from  
Allen-Bradley 

TCLP toxic characteristic leaching procedure 

TDS total dissolved solids 

VFD variable frequency drive 

VVWD Virgin Valley Water District 

WHO World Health Organization 

μS/cm microsiemens per centimeter—1/1,000 of a mS/cm, used for 
product water conductivity; electrical signal from ions in 
solution 

% percent 
 



xi 

Chemical Formulas 
BaSO4 barium sulfate 

B(OH)3 boron hydroxide 

CaCO3 limestone 

C6H8O7-H2O citric acid 

CaO calcium oxide (burned lime) 

Ca(OCl) calcium hypochlorite 

Ca(OH)2 hydrated lime 

CaSO4 calcium sulfate 

Fe+2  ferrous ion 

H+ hydrogen ion 

HCl hydrochloric acid 

H2SiO3 silicate 

H2O  di-hydrogen oxide (water) 

K+ potassium ion 

K2CO3 potassium carbonate 

KMnO4 potassium permanganate 

Mn+2 manganese ion 

MnO2(s) manganese dioxide solid 

NaOH caustic soda, sodium hydroxide 

Na2CO3 soda ash 

Na2SO3 sodium sulfite—reducing agent 

O3 ozone 

SiO-2 silica oxide 
 
 



xiii 

Useful Terms 
Acre-foot Volume to cover 1 acre to 1 foot deep = 325,850 gallons or 

1,233.3 cubic meters (m3). 

Alkalinity The ability of a water to neutralize acidity due to the 
presence of carbonate, bicarbonate, and hydroxide ions. 

Antiscalant Synthetic polymeric solution designed to prevent 
crystallization of slightly soluble salts. 

Argo Analyzer GE-Betz’s antiscalant prediction software. 

Backwash Flushing media filters at higher rate in the reverse direction 
to normal operation; often includes bursts of air to help 
loosen accumulates. 

Bio-fouling Accumulation of biological material on a membrane 
surface. 

Buffering Capacity for a solution to resist changes in composition, 
especially changes in pH. 

Citric Acid Chelating acid found in citrus fruits. 

Clearwell Reservoir for storing pretreated water prior to desalination. 

Concentrate Retained portion of a desalination process stream 
containing salts from the product stream. 

Conductivity Electrical conductance of ionized salts in solution to 
indicate concentration. 

Desalination Process to remove salt from water. 

Element One membrane module. 

FerroVer® Reagents for detecting iron concentration. 

Flocculation Gentle stirring or agitation to accelerate agglomeration of 
particles to enhance settling or floatation. 

GE Water Previously osmonics, total water treatment system provider. 

Greensand Sand media coated with manganese dioxide used to 
catalyze oxidation of manganese oxide and iron oxide. 

Hypersperse Antiscalant. 

Jar Test A test procedure using lab glassware for evaluating 
coagulation, flocculation, or sedimentation in a series of 
parallel comparisons. 

Membrane Semipermeable thin film, in this case, used to separate pure 
water from salt water. 



xiv 

Useful Terms (continued) 
 
Permeate Portion of water that has passed through a semipermeable 

membrane; product water from a membrane desalination 
process. 

Rapid Mix Tank with flash mixer for quickly mixing in chemicals. 

Recovery Ratio of product water to feed water given as a percentage. 

Rejection Degree to which desalination process excludes dissolved 
materials. 

Rotometer Physical device for measuring flow rate using the mass of a 
ball suspended in the up-flow current through a graduated 
clear tube to indicate flow rate. 

Scale Accumulation of precipitated salts on the membrane 
surface—usually occurring in the second stage. 

Sparging Blasts of air used to create turbulence in cleaning and 
backwashing. 

Stage A set of parallel vessels receiving feed flow from the same 
source. 

Supersaturated Salt solution at greater than equilibrium concentration—
unstable. 

Vessel A pressure tube holding up to seven membrane elements in 
series. 

 
 



xv 

SI Metric Conversions 
From To Multiply by 

ft M 3.048 000 E-1 

in M 2.540 000 E-2 

ft2 m2 9.290 304 E-2 

Kgal m3 3.785 412 

Mgal m3 3.785 412 E+3 

acre-feet m3 1.233 489 E+3 

lb/in2 kPa 6.894 757 

ºF ºC =(tf-32)/1.8 

 



1 

1.  Executive Summary 
Halfway wash is a bend in the Virgin River near Bunkerville, Nevada, a suburb of 
Mesquite.  The area is a freeway hour northeast of Las Vegas on Interstate 15.  
Mesquite is one of the fastest growing communities in the State of Nevada.  Their 
current water supply is ground water, sufficient to support a population of 
50,000 people.  The current population is about 16,000 and is expected to double 
by 2010.  For long-term water supply planning, the Virgin Valley Water District 
(VVWD) and the Lower Colorado Regional Office of the Bureau of Reclamation 
are conducting a study to determine treatment requirements for the Virgin River.   

The treatment issues are solids, iron, manganese, sulfate reducing bacteria, and 
sulfate.  The pilot project was conducted at VVWD Collector Gallery No. 1 in 
Bunkerville.  The subsurface collector provided filtered water from the high solids 
river flow.  Potassium permanganate (KMnO4) addition and ozonation 
(6 milligrams per liter) were tested for oxidizing iron and manganese.  Ozonation 
was chosen as most reliable and because it also provides disinfection prior to the 
desalting system.  Nanofiltration (NF) and reverse osmosis (RO) were tested 
sequentially during the pilot test.   

Maximum recovery possible for this feed water was 50 percent (%).  Calcium 
sulfate scaling occurs above 55% even with antiscalant.  With the severe water 
shortages in the area, this level of recovery is not acceptable.  Methods for 
removing sulfate are ion exchange, lime softening, or seeded precipitation of the 
RO concentrate.  An exploratory estimate for ion exchange was prohibitively high 
($5 per kilogallons [/kgal] for the resin).  Two options for treatment are compared 
here: 

Option 1: Lime softening, media filtration, antiscalant, RO, with evaporation 
ponds for concentrate management. 

Option 2: Ozonation, dual media filters, antiscalant, RO, seeded precipitation 
with concentrate recycled to feed and evaporation pond for remainder. 

The options have comparable construction costs, but the final water cost for 
option 2 is $1/kgal as opposed to $1.25 for option 1.  Potential problems with 
option 1 are:  carryover from the lime feed through media filters; difficult sludge 
settling due to the combination of iron and manganese hydroxides with the 
sulfates; and potential carbonate scaling due to the increase in pH from lime 
addition. 

Further pilot testing will be necessary for option 2 to determine the retention time 
for the seeded precipitation process and rejection rate of boron at the higher 
concentration that will be attained by recycling concentrate.   

  



3 

2.  Introduction 
2.1  Purpose and Scope 

The purpose of the project is to compare and evaluate treatment methods for 
surface water obtained from the Virgin River to bring it up to Safe Drinking 
Water Standards for municipal use.  Surface water from the Virgin River is 
generally nonpotable.  During low flows, the total dissolved solid (TDS) 
concentrations increase to well over 2,000 milligrams per liter (mg/L).  The 
Bureau of Reclamation (Reclamation) developed a test plan, supplied equipment 
and expertise in setting up and monitoring pilot tests, and developed cost 
estimates for full-scale treatment alternatives.  Virgin Valley Water District 
(VVWD) performed site development and conducted day-to-day operations of the 
pilot treatment plant. 

2.2  Background 

Mesquite, Nevada, is one of the fastest growing communities in the State of 
Nevada, and is located off Interstate 15, near the borders of Arizona and Utah, 
approximately 80 miles northeast of Las Vegas (see figure 1 for location).  Since 
its incorporation in 1984, the population has grown from 1,270 to approximately 
15,000.  The VVWD, founded in 1993, supplies potable water to the communities 
of Bunkerville and Mesquite, which are located in the designated service area.  
Currently, the potable water source is from ground water with production wells 
which have a pumping capacity of 17.5 million gallons per day.  The current 
permitted ground water allocation from the Nevada Division of Water Resources, 
for use by VVWD, is approximately 12,000 acre-feet per year.  This is anticipated 
to be sufficient to support an estimated population of 50,000 people (Ball, 2002).  
To accommodate the increased water demand, VVWD is evaluating the potential 
to treat the Virgin River to potable standards as a future water resource option. 

The pilot filtration project was conducted at the VVWD facility designated 
Collector Gallery No.1 (CG-1), located in Bunkerville, Nevada (see figure 2).  
CG-1 is a prototype subsurface diversion to potentially use decreed Virgin River 
water rights associated with Bunkerville Irrigation Company.  Filtration is 
necessary because of the high sediment transport associated with the Virgin River. 

2.3  Contaminants of Concern 

Components of the water analysis used in planning the treatment tests are listed in 
table 1.  Shaded cells are at a level above Nevada’s maximum concentration limit 
(MCL) and U.S. Environmental Protection Agency’s (EPA) secondary drinking 
water limits.  None of the tested components exceed EPA’s primary drinking 
water limits.   



4 

 

Figure 1.  Location of Mesquite, Nevada, and the Virgin Valley Water District. 



5 

2.3.1  Iron and Manganese 
Iron and manganese cause poor taste, brown stains on fixtures, sidewalks, and 
clothes.  It tends to oxidize rapidly on exposure to air, leaving particulates in the 
water that clog pipes.   

2.3.2  Magnesium and Chloride 
Magnesium and chloride can lead to high blood pressure.  Excessive amounts in 
drinking water make it difficult for people to limit their intake without using point 
of use reverse osmosis (RO) systems.  These systems are very inefficient; for 
conservational purposes, it is better to serve water with lower levels of these 
components to the distribution system.   

2.3.3  Boron 
Though there is no MCL for boron, it is a concern in drinking water and in 
irrigation water for certain crops. 

2.3.4  Sulfate 
Sulfate causes problems with hardness.  It precipitates in the soil when used for 
irrigation and causes diarrhea when used for drinking.  Detergents do not work as 
well in water with high sulfate content leading to greater use of detergents and a 
greater load on the waste water treatment system. 

Figure 2.  Location of Pilot Site in Bunderville, Nevada. 



6 

 



7 

2.3.5  Total Dissolved Solids 
EPA’s secondary MCL for TDS is 500 mg/L though Nevada has a higher limit of 
1,000 mg/L.  It is desirable to have lower TDS because of taste problems, salting 
out of land irrigated with high TDS waters.  More water is required for drinking 
and irrigating when the TDS is higher. 

 



9 

3.  Pilot Test Objectives 
The pilot study objective was to determine the most economical and efficient 
option to produce water with a TDS concentration of 700 mg/L, which is the 
approximate TDS concentration of water supplied by the VVWD distribution 
system, or a concentration of 350 mg/L to use as a drinking water source.  Either 
RO could be used to produce high quality water to blend with existing potable 
source, or nanofiltration (NF) could be used to produce the target water quality.  
The advantage of NF is that it can operate at a lower pressure and should then 
have a lower power cost than an RO system.  However, since the RO product can 
be blended with well water, a smaller system would be required to produce the 
same capacity.  Both processes have the same pretreatment requirements; 
however, depending on the blend ratio and water composition, the post treatment 
requirements could be less for NF than for RO. 

3.1  Pretreatment 

The objective of pretreatment for a desalination system is to produce water with 
turbidity less than 0.1 nephelometric turbidity unit (NTU), and a silt density index 
(SDI) less than three (3) that will produce concentrate stable enough to reach the 
concentrate tank before precipitating.  The existing collector well operated by 
VVWD Ranney well does an excellent job of removing solids from the river; 
however the iron and manganese begin to precipitate shortly after contact with air.  
We also found that there were sulfate reducing bacteria present in the water that 
had not been included in the water analysis.  Bacteria would cause fouling 
problems for the desalting system.  For these reasons, it was necessary to add a 
step to disinfect and remove iron and manganese as pretreatment.  Two oxidation 
methods were tested with coarse media filtration and greensand filtration:  
potassium permanganate (KMnO4) oxidation, and ozonation.  KMnO4 reacts in 